Makebltck

CONSTRUCT YOUR DREAMS

Suitable for use ; GUIDE FOR BUILDING THE
Ll 4 LEGGED ROBOT

www.makeblock.cc V1.1



Part list

Beam 0824-128

Link Rod

1X/ D Shaft 4x160mm
[ _
1x %@ Timing Pulley 90T

1x Timing Pulley 18T

0o

2x (LY

0

2X Bracket P1

1x DC Motor-25 Bracket

1x y DC Motor-25

1x Shaft Connector-4

4x ﬁ Threaded Shaft 4x31mm

22X Shaft Collar 4mm
1x Q Timing Belt 123T

Timing Pulley Slice 90T

8 @ Nut M4

8X &2 Screw M4x8

22X/§ Screw M4X14

6X »Screw M4x22

2X Countersunk Screw M3x8
24X @ Headless Screw M3x5
2X » Plastic Rivet R4120

16x Plastic Ring 4x7x2



Beam 0808-192

Beam 0824-128

Screw M4X14




1x Beam 0808-192







£
1x Timing Pulley 90T 1x Qﬂming Belt 123T
2X Timing Pulley Slice 90T 2X /& Screw M4X14

(6)
1x Shaft Connector-4 2 ﬁ Plastic Rivet R4120

1% Shaft 4x160mm 1X @ Headless Screw M3x5




1W DC Motor-25

1x DC Motor-25 Bracket

1x 6\%\ Timing Pulley 18T
2X &®  Screw M4x8
2X & Countersunk Screw M3x8

1x @  Headless Screw M3x5




>

e
2X Bracket P1
2X &2 Screw M4x8




8X

4X

6X

18x

Link Rod




2X

4Ax Shaft Collar 4mm
Ax A Screw MAX14

4X ¢ Headless Screw M3x5




4x Shaft Collar 4mm
A 2 Screw M4X14

4X @ Headless Screw M3x5




10

2X

4x Shaft Collar 4mm

AX A Screw M4X14

4X ¢ Headless Screw M3x5




11

2X

4x Shaft Collar 4mm
4x & Nut M4

4% &% Screw M4x8

Ax B Screw M4X14

4X @ Headless Screw M3x5




s
R
GAE

@

12

2X Shaft Collar 4mm

® Headless Screw M3x5

2X

Plastic Ring 4x7x2

8x

Z

RZE5)

Z

M
©

_‘a“a’\n\\l SN 7

o

T

e Sy BN

- A“ 4

%

\s\ 27
s

2




13

2X Shaft Collar 4mm

2X @ Headless Screw M3x5

6X Plastic Ring 4x7x2




Plastic Ring 4x7x2

Shaft Collar 4mm

1x » Screw M4x2?2

1X @ Headless Screw M3x5

1x
1x

14




15

DONE

&
@
&
©
& (7
0 §o

Shaft Collar 4mm

1x

Headless Screw M3x5

Ix e

Plastic Ring 4x7x2

1x @




